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Contract No. HYU”DF"
= MILL TEST CERTIFICATE STEEL
ustomer DUFERCO
653, Jungbong-daero, Dong-gu,
L/C No. Head Office ncheon,401-712, S. Korea
PJ/O No. 322014110321 Certificate No. IH20141103208 - 12
Commodity H-BEAM o ; Class Cert. No.
ASTM AB72 GH0/AGS2] e i '
Specification CSA 350W e W T 5 v ‘V‘i Q.‘fte of Issue 2014-11~17
_ _Chernlcal Composition (%) -, -Tenslle Test ™, Impact Test (vV-notch)
Dimensions S : 2 O T T T P T D Remarks
& Length Heat No. Welghts c , Si | Mn <P 1'[\'5“-.‘ filer |y | Mo | Sn cett) Strength Yicld D?jﬂ}t Elomgalionfg) ;:'[g AVG | 1 I 2 3  [(mpact Specimen Size)
(ka) ®100 | %1000 .7 X100 1000 x100]  N/mm® - |t o ! C
121 X6-1/2X67 o8 e ] 24 : 516 404 T 26.00 0.
A0.0%FL . E177808 | 55 g5p| 19 13 533 28 8 4 17 30 514 401] - " p5.4 0.
PTX12-1/4%101 3 B ) B Y T 530 370 - = 254 0.
40.00 FTM ! N 026049 5.498' 19 14 5:-6 i 2, 10] : G I 536} 374 -~ 250 0,
21%12-1/4%X1 17 3 % I z Bo5T 369, . -26.0] 0.
40.00 FT N 026967 | go42] 19 19 69271110 - saoli  azell L U250,
2tXi12-1/4X111 12 1 B 24 370/, . 27.00 0.
140.00 FT N 025968 | o4 19| 19 1§ 685 .26 ;10 367|: 27.0| 0.
34XI%G0 23 v 380]" P85 0.
40.00 FT N 026377 | o9 616] 19 1468 22 U1 369] . 26.00 0.
8 13 T 55 381 27.5 0.
0.00 FT N 026378 | ,82;1 20 14 '8 241 13 376  27.0] 0.
18 o gt 354l 2.0 0.
[§0.00 FT N026379 | o, oof 18 14 68 31| 11 7] 381" -27_% &
24 %5%68 16 Ty Gl 27.4 O.
40.00 FT 026414 | jg744] 19 21| €7 %98 B g* 380 27.00 0.73
34%0X68 5] BT B : 27.0] 0.75
40,00 FT N026415 | g 1700 19 16 69 190 § W4, 278 0.73
151 A
SUB TOTAL 194,208 S I 8 s T )
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+NI/15+Cu/15) () Galde length t 2007 - - (3) Yield Ratlo = YP/TS
j" C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE :
= ¢ ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER i o ]
General Manager of Q.A Team By - e !
A4(210X297)




